Land Use Compatibility: Odour Assessment, 165 Lake St., Grimsby
Prepared for:

Sophie’s Landing Development Corporation
165 Lake St., Grimsby, ON

SOPHIE'S LANDING

—

Prepared by:

N | mf s Y
N | - M

Independent Environmental Consultants
582 St Clair Avenue West, Suite 221,
Toronto, ON, M6C 1A6

IEC Project No.: SX23-0038

May 2023



IEC

Sophie’s Landing Development Corporation
Land Use Compatibility: Odour Assessment, 165 Lake St., Grimsby

REPORT PREPARATION

Position

Principal Scientist

TECHNICAL REVIEW

Position

Senior Environmental
Scientist

MANAGEMENT REVIEW

Position

Vice President

VERSION CONTROL
Rev. No. Description
0 Initial release for client review
1 Final report

DOCUMENT APPROVAL
[...]
[Online]. Available: https://www.ontario.ca/laws/statute/90e19

MECP, “Methodology For Modelling Assessments Of Contaminants With 10-Minute Average Standards
And Guidelines for Odour under O. Reg. 419/05,” Sep. 2016.

The Corporation of the Town of Grimsby, “Town of Grimsby Zoning By-law,” No. 14-45, 2019.
Niagara Region — Development Services Division, “Updated Pre-Consultation Notes,” Mar. 2022.

BluePlan Engineering, “Final Report Baker Road WWTP Pollution Prevention and Control Plan and Master
Servicing Plan,” Nov. 2021.

MECP, “Freedom of Information Decision Letter MECP FOI A-2022-08857,” Mar. 2023.
Niagara Region, “2019 Annual Water and Wastewater Quality Management System Update,” Dec. 2019.

BluePlan Engineering, “Baker Road Wastewater Treatment Plant PPCP & MSP Update Technical
Memorandum #1: Existing Document Review and Summary,” GM BluePlan Project Number: 618060, Feb.
2020.

Town of Grimsby, “2022 Asset Management Plan For Core Infrastructure Town Of Grimsby,” 2022.

Environment Canada, “Historical Weather and Climate Data,” Climate, Mar. 29, 2023.
https://climate.weather.gc.ca/climate_data/hourly_data_e.html?hlyRange=2002-02-15%7C2023-04-
26&dlyRange=2002-02-07%7C2023-04-25&mlyRange=2003-10-01%7C2006-12-
01&StationID=31367&Prov=0ON&urlExtension=_e.html&searchType=stnName&optLimit=yearRange&Start
Year=1840&EndYear=2023&selRowPerPage=25&Line=6&searchMethod=contains&Month=4&Day=26&txt
StationName=Vineland&timeframe=1&Year=2023 (accessed Apr. 27, 2023).

582 ST CLAIR AVENUE WEST, SUITE 221, TORONTO, ON, M6C 1A6 | TEL: (844) 736-7369

INDEPENDENT ENVIRONMENTAL CONSULTANTS u



IEB Sophie’s Landing Development Corporation
Land Use Compatibility: Odour Assessment, 165 Lake St., Grimsby

Appendix A:

Zoning Maps

INDEPENDENT ENVIRONMENTAL CONSULTANTS
582 ST CLAIR AVENUE WEST, SUITE 221, TORONTO, ON, M6C 1A6 | TEL: (844) 7367369



2000

1500

1000

500

Schedule 2

Schedule 9

owslaug

Queen Elizabeth Way

B 5
¢ £ g E )
w S =
1= g g -3 5 y
(0] m = :j i . E
: i g4 8 2
& = <3 ~ £
m E % £ £
d 2 28 & &
Schedule 3 Schedule 4 Schedule 5 Schedule 6 Schedule, 7, Schedule 8
o=
Schedule-10 Schedule11 Schedule'12 Schedule'13 Schedule}ld Schedulélﬁ
li= \
.4 =
: "
- J
- miTjee Roag East |
4 ‘ 4
3 It
3 Schedule 16 | T Schedule 17
k] - O
1 4 _; 5 \
== % 'E . Kemf Ro -
Soble Road

@i
n‘“”w‘

Mountain R
1

n"dﬂﬁlﬂ A d

waal

Town of
Grimsby

Zoning Schedules

July 2019

LEGEND:

MNOTES:

Mot to scale

REFERENCE:
UTM Zone 17, WGESE4. Mot to scale

B | wf s
| - M

| | | |
1500 2000

2500

3000

Sophie's Landing
Odour Assessment

Zoning Map Overview

D By Approved By: Figuere ooy
LK KT

Date: Froject fea.: A'l

Sy 3033 SNZ2-003E




2000

1500

1000

500

RD3.35

L _RD3:35
__.-F"
5
o
o
K€/
RDZ.25
. RD3.25 i'

Queen Elizabeth Way

South Service Road

RD2.2

R
3

D325

- RD3.3%

Frana

RM 2

RD3.35

Etkienviens Avenime

.
e s e e e e P g ]

| 7
5 ‘1’..

Queen Elizabeth Way

TRM™

o

MC

RM1
RD3.

T T =

RD1.25

TR L]

Town of
Grimsby

Zoning Schedules
July 2019

Metres

Bic=—

o '
0 S0 100 200
[ |

Schedule 5-A i;

LEGEND:

500

|
1000

|
2000

|
3000

MNOTES:

REFEREMCE:
UTM Zone 17, WGESE4. Mot to scale

B | wf o)
| - M

Sophie's Landing
Odour Assessment

Zoning Map 5-A

Drawn By: Approved By: Figure o
PLE NIE
Date: Praject b A- 2

Sy 2023 SNZ2-0038




LEGENMD:

Town of
Grimsby

2 000 ] Zoning Schedules I
July 2018

1500

Sophie's Landing

| l "f? [ i
’ ND AR
1000 . [ fiﬁﬁ = . -
- \ ‘5?
:: .
3] ' ‘/ w
£ 1 [
E m
‘ ;{E v IE
. 5 ‘% ] =
- ' NIl M| A ) . | o
500— Queen Ekzabeth Way - I — - — ] — /f L | : -
Quéen Elizabeth Way Bl .
, ' ' et . au. :f:fzﬂamff;msm Mot to scal
] ] | I E— ne 17, . Mot to scale
I - % - l e £ Metres
e —— ) Rahedule 64 ) B | uf Y
RD3.25 | B3/ ‘ﬁ.““’"l fhnd i l’" aEnl .i - ’ 4 H

0 | I | | | | Sophie's Landing

0 500 1000 1500 2000 2500 3000 Odour Assessment

Zoning Map 6-A

Dorawm By Approved By: Figuare Moo
P WZE
Damite: Praject fa.: A'a

Sdmy 2033 SXZI003E




2000

1500

1000

500

’....,._.,/"—_F- :

— Rembrandt Drive

AD3.35

+RD5.35

Bayview Dirive

Lake Street

. East Avenue
by

| RD3.25

Queen Elizabeth Way

Cpueen Elizabeth Way

Marr Avenue

HD3.

Grand Avenue

Town of
Grimsby

Zoning Schedules
July 2019

0 25 50 100
N
Metras

Schedule 7-A b:

LEGEND:

500

1000

1500

2000

2500

3000

NOTES:

REFEREMCE:
UTM Zone 17, WGSBS, Mot to scale

B | wf s )
Nl

Sophie's Landing
Odour Assessment

Zoning Map 7-A
Dravam By Agpproved By Foguare Mear
B k4
Dot Praject ba.: A"4
Sy 2023 SX2I-0038




IEB Sophie’s Landing Development Corporation
Land Use Compatibility: Odour Assessment, 165 Lake St., Grimsby

Appendix B:

Excerpts Freedom of Information Documentation

582 ST CLAIR AVENUE WEST, SUITE 221, TORONTO, ON, M6C 1A6 | TEL: (844) 736-7369

INDEPENDENT ENVIRONMENTAL CONSULTANTS .




Content Copy Of Original

f‘y} Ministry of the Environment and Climate Change
zﬁ— Ontari Ministére de ’Environnement et de I’Action en matiére de changement
ntario climatique

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 5755-AEFJVC
Issue Date: March 30, 2017

The Regional Municipality of Niagara
Post Office Box, No. 1042

Thorold, Ontario

L2V 4T7

Site Location: Baker Road Wastewater Treatment Plant
347 Baker Rd N
Grimsby Town, Regional Municipality of Niagara
L3M 5T3

You have applied under section 20.2 of Part Il.1 of the Environmental Protection Act, R.S.0. 1990, c.
E. 19 (Environmental Protection Act) for approval of:

municipal sewage works under Section 53 of OWRA for the collection, transmission, treatment of
sanitary sewage and disposal of effluent to Lake Ontario via a Sewage Treatment Plant (Baker Road
Wastewater Treatment Plant) as follows:

Rated Capacity of Sewage Treatment Plant: 31,280 m3/d

Proposed Works

Modifications to the existing odour control system at the Baker Road Wastewater Treatment Plant for
the collection, transmission, treatment of odorous emissions from Manhole 4 (located near the
wastewater treatment plant, north of the Queen Elizabeth Way) within the existing Odour Control
Facility at the plant comprising of the following:

= one (1) high pressure blower type booster fan, capable of drawing 1530 m?h of air from Manhole 4
and conveying it to the existing odour control facility,

and all other controls, electrical equipment, instrumentation, valves and appurtenances essential for
the proper control of the aforementioned works.

Previous Works
The Baker Road Wastewater Treatment Plant for the collection, transmission, treatment and disposal

of domestic sewage, located at the above site location, rated at the capacities mentioned below and
consisting of the following Works:

| Baker Road Wastewater Treatment Plant |
31,280 m*/d

Average Daily Flow

62,600 m*d

Peak Flow Rate (Dry Weather)




Peak Flow Rate (Wet Weather) 120,000 m*/d

Inlet Works
= A raw sewage pumping station consisting of:

- two inter-connected wet wells
- six (6) raw sewage pumps (three pumps for each wet well) each having a capacity of approximately
348 L/s and each equipped with a variable frequency drive = Screening facilities consisting of:

- two (2) 8 mm bar screens each with a capacity of 120,000 m?/d, a by-pass channel, screenings
conveyors, compactors and associated equipment

= Grit removal facilities consisting of:

- one (1) vortex grit tank, with a capacity of 75,000 m?/d, with a grit classifier and associated
equipment.

- one (1) vortex grit tank, with a capacity of 63,000 m?3/d, with a grit classifier and associated
equipment, for flow going to the storm tanks. = A hauled waste receiving station and associated
equipment Primary Clarifiers

= Primary clarifiers consisting of the following:

- four (4) primary clarifiers 6.9 m x 38.4 m x 3.0 m SWD and equipped with chain and flights, 4 raw
sludge pumps and associated equipment.

- two (2) storm tanks, each 13.7 m x 27.4 m x 3.0 m SWD and equipped with tipping buckets

- automated scum collection and removal systems for primary clarifiers

Aeration Tanks

= Aeration system as follows:

- three (3) aeration tanks, each 24.4 m square x 3.7 m SWD, equipped with selectors and fine bubble
aeration system

- each selector has a volume of 220 m* and is equipped with mixers

- four (4) blowers each with a capacity of approximately 8,350 m3hr.

Final Clarifiers

= Final clarifiers consisting of the following:

- two (2) secondary clarifiers, each 27.4 m diameter x 3.7 m SWD, equipped with sludge and scum
removal equipment

- Two (2) secondary clarifiers, each 27.4 diameter x 3.0 m SWD, equipped with sludge and scum
removal equipment

Effluent Disinfection System

= Effluent disinfection facilities consisting of:



- Two contact tanks, sized for 120,000 m?/day for disinfection and dechlorination, whenever chlorine is
used as the disinfectant

- two (2) disinfectant chemical storage tanks, each 16,000 L capacity, with six (6) chemical metering
pumps

- one (1) dechlorination chemical storage tank, 5000 L capacity, with two (2) chemical metering
pumps

Phosphorus Removal
= A chemical dosing system for phosphorus removal consisting of:

- two (2) phosphorus removal chemical storage tanks, each with a capacity of 45,000 L

- two (2) chemical metering pumps for injection of chemical into the effluent from each grit removal
facility, as required

- two (2) chemical metering pumps for injection of chemical into the headworks, primary clarifiers or
aeration, as required.

Sludge Management System
= A sludge digestion system consisting of:

- one (1) anaerobic fixed cover primary digester, 27.4 m in diameter x 6.1 m SWD having a capacity of
3,603 m?;

- one (1) anaerobic floating cover secondary digester, 27.4 m in diameter x 6.1 m SWD having a

capacity of 3,603 m3;

- two (2) digested sludge re-circulation pumps, each rated at 22 L/s associated with the primary

digester;

- one (1) sludge heat exchanger with a heating capacity of 1,347,500 BTU/h;

- digester mixing equipment consisting of a gas compressor rated at 180 L/s at 124 kPa, two sets of

diffusers and associated accessories;

- a digester gas system including two (2) digester gas boosters capable of handling a gas flowrate of

33 to 90 L/s; and

- one (1) waste gas burner.

- two (2) sludge unloading pumps each rated at 1090 m?/d, equipped with motors, associated with the

secondary digester

- three (3) return activated sludge pumps

- two (2) waste activated sludge pumps.

Treated Effluent Outfall

- a 1,200 mm diameter (internal) pipe, approximately 460 m in length complete with access manholes
to the edge of Lake Ontario and extending 54.3 m into Lake Ontario; and

- uncapped diffuser ports on outfall sewer.

Sludge and Hauled Waste Storage Facility

= Sludge storage and hauled waste facility consisting of:

- one (1) 2500 m?® digested sludge storage tank equipped with two (2) sludge pumps rated at 9.5 L/s
- one (1) 70 m® hauled waste storage tank equipped with one (1) pump rated at approximately 5.22 L/s

Flow Measurement



= The following flow meters are included:

- one (1) 914 mm (36”) Parshall flume for measuring final effluent flow.

- one (1) 610 mm (24”) Parshall flume for measuring secondary by-pass flow

- one (1) 1220 mm (48”) Parshall flume for measuring raw sewage flow; and

- one (1) weir and ultrasonic transducer for measuring plant bypass flow. Standby Power

= Standby power generation includes the following:

- a 1,000 kW standby engine generator set complete with two (2) 4,500 L diesel fuel storage double-
walled tanks (total capacity of 9,000 L);
Miscellaneous

= miscellaneous items as follows:

- an effluent water distribution and pumping system
- an odour control systems consisting of:

- a centralized bicfilter for collection and treatment of odorous off-gases from the raw sewage
pumping station, the new headworks building, the primary clarifiers (scum troughs, effluent weirs
and effluent chamber)

- including a biofilter to treat foul odours from septage receiving station, sludge holding tank

- two (2) hot water boilers each rated at 80 kW.

All associated appurtenances, piping, heating and ventilation, electrical, instrumentation, and control
systems necessary to operate the above-mentioned Works,

all in accordance with the submitted supporting documents listed in Schedule A.
For the purpose of this environmental compliance approval, the following definitions apply:

"Annual Average Concentration" means the arithmetic mean of all Single Sample Concentrations of a
contaminant in the Final Effluent sampled or measured, or both, during a calendar year;

"Annual Average Daily Flow" means the cumulative total sewage flow of Influent and Imported Sewage
to the Sewage Treatment Plant during a calendar year divided by the number of days during which
sewage was flowing to the Sewage Treatment Plant that year;

"Approval" means this entire document and any schedules attached to it, and the application;

"BODS%" (also known as TBODS) means five day biochemical oxygen demand measured in an
unfiltered sample and includes carbonaceous and nitrogenous oxygen demand;

"Bypass" means diversion of sewage around one or more unit processes within the Sewage Treatment
Plant with the diverted sewage flows being returned to the Sewage Treatment Plant treatment train
upstream of the Final Effluent sampling point, and discharging to the environment through the Sewage
Treatment Plant outfall;

"CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured
in an unfiltered sample;

"Single Sample Concentration" means the concentration of a contaminant in the effluent discharged on
any day, as measured by a composite or grab sample, whichever is required;

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes



of Part 1.1 of the EPA;
"E. coli" refers to the thermally tolerant forms of Escherichia that can survive at 44.5 degrees Celsius;
"EPA" means the Environmental Protection Act, R.S.0. 1990, c.E.19, as amended,;

"Equivalent Equipment" means a substituted equipment or like-for-like equipment that meets the
required quality and performance standards of a named equipment;

"Event" means an action or occurrence, at a given location within the Works that causes a Bypass or
Overflow. An Event ends when there is no recurrence of a Bypass or Overflow in the 12-hour period
following the last Bypass or Overflow. Two Events are separated by at least 12 hours during which
there has been no recurrence of a Bypass or Overflow. An Overflow Event and a Bypass Event are
two separate reportable events even when they occur concurrently;

"Final Effluent" means effluent that are discharged to the environment through the approved Final
Effluent Outfall, including all Bypasses, that are required to comply with the effluent limits stipulated in
the Approval for the Sewage Treatment Plant, pertaining specifically to the Final Effluent sampling
point;

"Geometric Mean Density" is the nth root of the product of multiplication of the results of n number of
samples over the period specified;

"Imported Sewage" means sanitary sewage, leachate, septage, processed organics conveyed to the
Sewage Treatment Plant via haul trucks and approved for co-treatment with the Influent;

"Influent" means flows to the Sewage Treatment Plant through the collection system, excluding all
Imported Sewage and process return flows;

"Limited Operational Flexibility" (LOF) means the minor modifications that the Owner is pre-approved
to make to the Works under this Approval;

"Ministry" means the ministry of the government of Ontario responsible for the EPA and OWRA
and includes all officials, employees or other persons acting on its behalf;

"Monthly Average Concentration" means the arithmetic mean of all Single Sample Concentrations of a
contaminant in the Final Effluent sampled or measured, or both, during a calendar month;

"Monthly Average Effluent Flow" means the cumulative total Final Effluent discharged during a
calendar month divided by the number of days during which Final Effluent was discharged that month;